



宁波甬华树脂有限公司

NINGBO YONGHUA RESIN CO.,LTD

Add:No.555 Fengming Road,Ningbo Petrochemical Zone,Ningbo,China.315000

Tel:0086-574-86680024 Fax:0086-574-86680088

www.nbyhsz.com.cn Email:amy@hh-sh.com

CERTIFICATE OF ANALYSIS

COA No.: YH-13-00179

Date: 2013-06-05

Product Name: C5 PETROLEUM RESIN YH-1288S™

Batch No.:20130530

Manufacture Date:2013-05-30

Customer/Company: ARK Co.,Ltd

Invoice No. - / -

ANALYSIS RESULTS

Test Parameter	Typical Value	Test Results
Softening Point(Ring& Ball,C)	98-105	99.2
Color (Ga#)	5Max	5
Bromine Value (Br g/100g)	25 Max	18
Melt viscosity(200C,cps)	≤250	214
Color Stability(Ga#,200C,3h)	8Max	7
Ash (%)	0.05 Max	0.02

Authorized Signature: Mrs. Wang Dan
(Technology Director)